
 

USER MANUAL – EN 

IN 18714 Air Exercise bike inSPORTline Airbike Beast 

 



2 

 

CONTENTS 

SAFETY PRECAUTIONS ........................................................................................................................ 3 

DIAGRAM ................................................................................................................................................ 4 

PARTS LIST ............................................................................................................................................ 5 

ASSEMBLY ............................................................................................................................................. 7 

FEATURES............................................................................................................................................ 15 

CONSOLE ............................................................................................................................................. 17 

PROGRAMS ...................................................................................................................................... 19 

MAINTENANCE .................................................................................................................................... 22 

CORRECT BODY POSTURE ............................................................................................................... 22 

WARM UP EXERCISE .......................................................................................................................... 22 

ENVIRONMENT PROTECTION ........................................................................................................... 24 

TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS ................................................. 24 

 

 



3 

 

SAFETY PRECAUTIONS 

• Read all instruction in this manual before using this equipment. 

• Use the machine only for its intended use as described in this manual. 

• Inspect and tighten all the loose parts before this equipment is used. 

• Keeps hands away from moving parts. 

• Keep children and pets away from the machine at all time. DO NOT leave children unattended 
in the same room with the machine. 

• Before using the machine to exercise, always do stretching exercise to properly warm up. 

• Inspect the machine before each use; make sure all of the connections are tightly secured. 

• Only one person at a time should use the machine. 

• If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, 
STOP the workout at once. CONSULT A PHYSICIAN IMMEDIATELY.  

• Position the machine on a clear, levelled surface. DO NOT use the machine near water or 
outdoor.   

• Always wear appropriate workout clothing when exercising. DO NOT wear robes or other 
clothing that could become caught in the machine. Sporting shoes are recommended when   
using the machine. 

• Do not place any sharp object around the machine. 

• Disabled persons should not use the machine without a qualified person or physician in 
attendance. 

• Never operate the machine if the machine is not functioning properly.  

• Only carry out training work on the equipment when it is in perfect working order. Only use 
original spare parts in the event of a repair. 

• Do not use strong solvents for cleaning, and only use the tools supplied, or suitable ones of 
your own, for any repairs that may be required. 

• Please dispose of the packaging and any parts that have to be replaced subsequently (all 
parts for the unit) at suitable collecting points or containers with a view to saving the 
environment.  

• DO NOT pull out the seat tube over the warning line” max” which showing on the tube, when 
you adjust the height of the seat.  

• Not for therapeutic use. 

• For safety keep at least 0.6 m free space around the device.  

• Do not put sharp items on the device. Adjustable parts should not interfere with user’s 
movement.  

• Category: SC (EN ISO 20957-1: 2013, EN ISO 20957-5: 2016) 

• Weight limit: 180 kg 

• WARNING! The heart rate frequency monitoring may not be completely accurate. 
Overexertion during training can lead to a serious injury or even death. If you start to feel faint, 
stop the exercise immediately 

• WARNING:  Before beginning any exercise program, consult your physician. This is especially 

important for persons with pre-existing health problems. The seller assumes no responsibility 

for personal injury or property damage sustained by or through the use of this product. 

 



4 

 

DIAGRAM 

 



5 

 

 

PARTS LIST 

No Name Qty No Name Qty 

A Main Frame 1 A76 Plastic Strip Holder 2 

A1 Ribbed Belt Wheel - 360mm 1 A77 Phillip Head Machine Screw (M4 X 
10mm) 

2 

A2 Ribbed Belt - 690 J7 1 A78 Spring 1 

A3 Magnetic (15 X 7mm) 1 A79 Gasket 1 

A5 Steel - Fan 1 A80 Metal Plate - 22mmx22mm 0.4T 1 

A6 Plastic Strip 1 A80-1 Metal Plate - 22mmx22mm 0.6T 1 

A7 - A Shaped Crank Arm Assembly - L 1 B Front Stabilizer 1 

A8 - A Shaped Crank Arm Assembly - R 1 B-A Front stabilizer assembly 1 

A9 Bolt (M5 X 6 mm) 1 B1 Front Stabilizer End Cap 2 

A10 Flat Washer (M5 X Ø13 X 1T) 4 B2-A Transport Wheels 2 

A11 Hex Socket Head Cap Bolt (M5 
X 15mm) 

4 B3 Allen Head Bolt (M8 X 40mm) 2 

A12 Hex Nut - M12 4 B4 M8 Cap nut 2 

A13 Fan Wheel Axle Adjusting Screw 
Set - M8 

2 B5 Foot Stop 2 

A20 Metal Spacer - Ø19 X Ø12.5 X 
Ø18.7mm 

1 B6 Screw (M4 x 12mm) 10 

A22 Fan Wheel Pulley - Assembly 1 B7 Bolt (M4x12 mm) 5 

A23 Screw (M6x12 mm) 1 B8 Nut M6 1 

A24 Spring Washer M6 1 C Rear Stabilizer 1 

A27 Fan Wheel Axle (OD12 X 
155mm) 

1 C-A Rear Stabilizer Assembly 1 



6 

 

A28 Seat Post Mounting Cap 1 C1 Rear Stabilizer End Cap - Ø101.6 2 

A29 Seat Post Reducer Spacer 1 C2 Height Adjustable Lock 2 

A30 Allen Head Bolt (M6 X 10mm) 2 C3 Height Adjustable Foot Stop - Ø50 2 

A31 Metal Sleeve - (Ø10 X 43.2mm) 1 D1-A Dual Action Handle Bar (L) 1 

A32 Cam Handle 1 D2-A Dual Action Handle Bar (R) 1 

A35 Crank Arm Cover (R + L) - Large 2 D2-1 Lock Pin Knob 1 

A36 Crank Arm Cover (R + L) - Small 2 D2-2 Lock Pin Axle Keeper 1 

A37 Crank Axle - M25 X P1.5 1 D2-3 Lock Pin Spring 1 

A37-1 C-Clip S25 1 D2-4 Lock Pin Axle  1 

A39 Crank assembly 1 D2-5 Socket Screw Set 1 

A40 Spacer (Ø25 X 31 X T2mm) 1 D2-6 Lock Pin End Cap 1 

A41 Hex Socket Head Cap Bolt (M8 
X 40mm) 

2 D6 Bolt (M5x8 mm) 4 

A42 Bearing - 6005ZZ 4 D7 Handlebar End Cap – Low 1 

A43 Axle Adapter Washer 1 D8 Bearing 6203ZZ 1 

A44 Hex Socket Head Cap Bolt (M6 
X 20mm) 

1 E-A Console Support Frame 1 

A45 Metal Stop 1 E2 Bottle Holder (W/Screw) 1 

A46 Saddle (LS-A22) 2 F Console Assembly 1 

A47 Saddle Base 1 F1 2 Pin Console Connect Wire 550 
mm  

1 

A48 Nylon Locknut - M8 6 F5 2 Pin Speed Sensor Wire 150mm 
(with sensor) 

1 

A49 Spring Washer - M8 6 F6 2 Pin Middle Connect Wire 750 mm 1 

A50 Seat Post 1 F7 Screw (M5x12 mm) 4 

A50-A Seat post assembly 1 G Foot Peg 2 

A53-A Sliding seat post assembly   1 H1 Pedal Set - L 1 

A54 Square End Cap 1 H2 Pedal Set - R 1 

A55 Adjustment Grip 1 I Fixing Plate 2 

A57 Hex Socket Flat Head Machine 
Screw(M6X15) 

1 J1 End Cap 2 

A60 Stopper ball – 10 mm 1 J2 Hex Socket Flat Head Bolt (M8 X 
30mm) 

2 

A65 Hex Socket Head Cap Bolt (M6 
X 35mm) 

1 J3 M8 Nylon Locknut 2 

A66 Steel - Fan Wheel Cover - L 1 J4 Disc Spring Spacer 2 

A67 Steel - Fan Wheel Cover - R 1 J5 Hex Socket Flat Head Machine 
Screw (M6 X 15mm) 

6 

A68 Front Fan Wheel Cover - L 1 J6 Allen Head Bolt (M10 X 20mm) 8 

A69 Front Fan Wheel Cover - R 1 J7 Hex Socket Head Cap Bolt (M6 X 2 



7 

 

8mm) 

A70 Main Body Belt Cover (L) 1 HP Tools 1 

A71 Main Body Belt Cover (R) 1 K18 Flat washer (M8x2.0TxØ16) 4 

A72 Sensor Housing 1    

      

      

      

      

      

      

      

      

      

      

 

ASSEMBLY 

No. Name Qty 

A Main frame 1 

B Front stabilizer 1 

C Rear stabilizer 1 

D1 Left handlebar 1 

D2 Right handlebar 1 

E Console holder 1 

E2 Holder 1 

F Console 1 

G Foot peg 2 

H1 Pedal 1 

H2 Pedal 1 

I Fix plate 2 

J1 End cap 2 

J2 Screw M8x30 mm 4 

J3 M8 Nylon nut 2 

J4 Disc spring spacer 2 

J5 Screw M8x30 mm 6 

J6 Allen bolt M10x20 mm  8 

0 Lubricate oil 1 

Tools 



8 

 

 Allen key 6,5,4 mm  

 Wrench 13/17  

 Wrench  

 Philips screwdriver  

 



9 

 

 

 



10 

 

 

Attach the front stabilizer 

• Loosen bolts (J6) from the cardboard tube and remove the cardboard tube.  

• Attach front stabilizer (B) to the main frame (A) with bolts (J6) and tighten them with 6mm 
Allen key.  

• Lubricate the bolts before fastening.  

 

Attach the rear stabilizer 

• Loosen bolts (J6) from the cardboard tube and remove the cardboard tube.  

• Attach front stabilizer (C) to main frame (A) with four bolts (J6) and tighten these bolts with 6 
mm Allen key.  

• Fully tighten the bolts.  

• Lubricate the bolts before fastening.  

 



11 

 

Attach dual action handlebars 

Left handlebar 

• Slide handlebar (D1) to the axle carefully.  

• Install the foot peg (G) as shown in the picture.  

• Attach end cap (J1) to the peg (G). 

• Make sure that the peg (G) is fully tightened with Allen key.  

 

 

Installing of fixing plate and connection bar 

• Connect the handlebar (D1) with Connection Bar with plate (I), spacer (J4), screw (J2) and 
nylon locknut (J3). Use 5 mm Allen key and 13/17 Wrench. 

• Secure the plate (I) with three screws (J5). Use 4 mm Allen key.  

• Make sure that the screws are fully tighten. 

• Lubricate the screws before fastening.  

 



12 

 

Right handlebar 

• Slide handlebar (D2) to the axle carefully.  

• Install the foot peg (G) as shown in the picture.  

• Attach end cap (J1) to the peg (G). 

• Make sure that the peg (G) is fully tightened with Allen key.  

 

 

Installing of fixing plate and connection bar 

• Connect the handlebar (D2) with Connection Bar with plate (I), spacer (J4), screw (J2) and 
nylon locknut (J3). Use 5 mm Allen key and 13/17 Wrench. 

• Secure the plate (I) with three screws (J5). Use 4 mm Allen key.  

• Make sure that the screws are fully tighten. 

• Lubricate the screws before fastening.  

 



13 

 

Pedals 

Left pedal 

• Loosen the screw (J7) on the left crank arm. 

• Attach the left pedal (H1) to the left crank arm and fasten with wrench 14/15 

• Fasten the screw (J7) anti clock wise to the crank arm with 5 mm Allen key.  

 

Right pedal 

• Loosen the screw (J7) on the right crank arm. 

• Attach the left pedal (H2) to the right crank arm and fasten with wrench 14/15 

• Fasten the screw (J7) anti clock wise to the crank arm with 5 mm Allen key.  

 

 



14 

 

Attach the console holder 

• Attach the holder (E) to the front of the main frame (A) with two screws (J2) and secure it with 
5mm Allen key.  

• Connect the sensor cable and middle wire together.  

• Lubricate the screws before fastening.  

 

Attach the console  

• Remove the screws on the back of the console (8). 

• Connect the console cable and middle wire together and attach the console (F) to the console 
holder (E) with four screws (F1). 

• Attach the bottle holder (E2) to the front of console holder (E) with two screws with 4 mm Allen 
key.  

 

Make sure that all screws, bolts and nuts are properly tighten.  

Place the exercise bike on flat, solid and even surface.  



15 

 

FEATURES 

Adjusting the seat 

• Pull the adjustment grip (A55) and adjust the seat.  

• Push back the grip (A55) after adjusting the seat.  

 

 

Adjusting the seat height 

• Pull the handle (A32) and adjust the height. 

• Push down the handle (A32) after adjusting the height.  

• Maximum indicator is on the seat post.  

 

 

 

 

Levelling the bike 

• Two height adjusters are included on the rear stabilizer.  

• Turn them to adjust the level.  

 

 

Transporting 

• Two transport wheels are located on the front 
stabilizer.  

• Lift the bike by using the handle on the rear end and 
pull or push the bike to the location.  

 

 



16 

 

Unlock the dual arms 

• Pull and twist the T knob. 

• Make sure that the T knob is parallel with the dual arm. 

• Release the T knob as shown in the picture 

 

Lock the dual arms 

• Pull and twist the T knob to the dual arm with right hand. 

• Guide the dial arm to locking position with left hand. 

• Release the T knob as shown in the picture. 

 

WARNING: Secure the bike when not in use.  



17 

 

CONSOLE 

Quick start 

Use this mode if you want quick exercise session and you are not interested in setting up any data.  

• Pedal for few second to power up the console. 

• Press START button. 

• The values of WATTS, SPEED, RPM, HEARH RATE (if detected) will be displayed.  

• The values of TIME, DISTANCE, CALORIES, WATTS will start counting. 

• To finish the exercise stop pedaling, press the STOP button and values of TIME, DISTANCE, 
CALORIES, WATTS, SPEED, RPM, HEART RATE (if detected). 

If you stop pedaling without pressing the STOP button, after 30 seconds the program will automatically 
pause. You can resume the program by pedaling again. After 3 minutes of inactivity the program will 
end.  

Button function 

 

Interval 

Target 

Immediately take you to 
corresponding workout. 

STOP Finish or pause the workout. Press 
and hold to restart the console. 

 

To decrease values, press and 
hold for rapid change. 

ENTER To confirm setting. 

 

To increase values, press and hold 
for rapid change. 

START To begin a workout or re start a 
paused program.  

 



18 

 

Display 

INTERVAL 

 

Indicate the current section GO or REST period. 

8:88 - show current countdown to GO or REST 
period. 

TOTAL TIME 88:88 – count up GO and REST 
time intervals of the program. 

88/88 – shows current interval and total count of 
intervals in the program. 

INTERVAL 20/10, INTERVAL 20/30, CUSTOM – 
selected program.  

 

READOUTS 

Indicates TARGET TIME or TARGET DISTANCE or TARGER CALORIES 

 

TIME – Shows exercise time, default 
count up to 1:59:00, count down if a target 
had been set. 

DISTANCE – Shows travelled distance, 
count from 0 to 99.99 km, count down if a 
target had been set. 

SPEED – Current speed km/h. 

CALORIES – Burned calories from 0 to 
999 kcal, count down if a target had been 
set. (not for medical purposes)  

WATTS – Indicates current energy 
(power) this session, count up from 0 to 
9999. (not for medical purposes) 

RPM/AGE – Current Revolutions per 
minute you are pedaling at.  

 



19 

 

H.R 

Indicates current heart rate in beats per minute (bpm), which is detected by wireless heart rate chest 
belt.  

 
 

65% of – indicates target exercise at 65% of your maximum 
heart rate.  

80% of – indicates target exercise at 80% of your maximum 
heart rate. 

NO HR SIGNAL – no heart rate signal detected. 

TARGET HR ACHIEVED – Current heart rate is in target 
range. 

SPEED UP – increase speed to bring heart rate to target 
range. 

SLOW DOWN – lower speed to bring heart rate to target 
range. 

HEART RATE – indicates that the heart rate has been 
detected. 

PROGRAMS 

Interval programs 

• This console features 3 interval programs: interval 20/10, 
interval 20/30 and custom interval. 

• The interval 20/10 and interval 20/30 programs offers user 
a series of eight high-intensity workout intervals with pre-
set time segments.  

• These High Intensity Interval Training (H.I.I.T) will 
automatically indicate the start of each GO and REST 
interval.  

• When you reach the last REST interval segment, the console will sound a short alarm and the 
workout will soon end.  

 

INTERVAL 20/10 

• Turn on the console. 

• Press the interval 20/10 to select program. 

• Default interval number 0/08 is displayed. 

• Default time segment of REST 0:10 is displayed in the 
INTERVAL window. 

• Press ENTER to confirm the setting. 

• Press START to begin the workout and then start pedaling. The program will not start until you 
begin exercising. 

• You can press the STOP button to stop the program at any time. Summary will be displayed 
on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM during workout.  



20 

 

INTERVAL 20/30  

• Turn on the console. 

• Press the interval 20/30 to select program. 

• Default interval number 0/08 is displayed. 

• Default time segment of REST 0:30 is displayed in the 
INTERVAL window. 

• Press ENTER to confirm the setting. 

• Press START to begin the workout and then star pedaling. The program will not start until you 
begin exercising. 

• You can press the STOP button to stop the program at any time. Summary will be displayed 
on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM during workout.  

CUSTOM INTERVAL PROGRAM 

• Turn on the console. 

• Press the interval custom to select program. 

• Use  buttons to set GO segment (0:01 – 9:59 min). 

• Press ENTER to confirm. 

• Use  buttons to set REST segment (0:01 – 9:59 min). 

• Press ENTER to confirm. 

• Use  buttons to set total intervals (1 - 99). 

• Press ENTER to confirm. 

• Press START to begin the workout and then star pedaling. The program 
will not start until you begin exercising. 

• You can press the STOP button to stop the program at any time. 
Summary will be displayed on the screen.  

• You can press the ENTER button twice to save the setting of this program after you complete 
the workout.  

TARGET PROGRAMS 

This console features 4 target programs: target time, target 
distance, target calories, target heart rate.  

When you reach your target, the console will sound a short alarm.  

 

 

 

Target time 

• Turn on the console. 

• Press the target time to select program. 

• Use  buttons to set target time (0:01 – 9:59 min). 
Press ENTER to confirm.  

• Press START to begin the workout and then star pedaling. 
The program will not start until you begin exercising. 

• You can press the STOP button to stop the program at 



21 

 

any time. Summary will be displayed on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM during workout.  

Target distance  

• Turn on the console. 

• Press the target distance to select program. 

• Use  buttons to set target distance (0.1 – 999.9 km). 
Press ENTER to confirm.  

• Press START to begin the workout and then star pedaling. 
The program will not start until you begin exercising. 

• You can press the STOP button to stop the program at any time. Summary will be displayed 
on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM during workout.  

Target calories 

• Turn on the console. 

• Press the target calories to select program. 

• Default values of 50 if flashing in the calories window. 

• Use  buttons to set target calories (10-990 kcal). 
Press ENTER to confirm.  

• Press START to begin the workout and then star pedaling. 
The program will not start until you begin exercising. 

• You can press the STOP button to stop the program at any time. Summary will be displayed 
on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM during workout.  

Target HR program 

You need to wear a compatible wireless heart rate chest belt to use this 
program.  

Enter you age, and the computer will calculate target heart rate from 65% to 
80% of your maximum heart rate. The computer will also tell you to speed up 
or slow down to reach target heart rate.  

• Turn on the console. 

• Press target HR to select program. 

• Default values of 30 if flashing in the age window. 

• Use  buttons to set age (10-99). Press ENTER to confirm.  

• Default value of 65% of target HR and 80% target HR is displayed in 
HR windows accordingly.  

• Press START to begin the workout and then star pedaling. The 
program will not start until you begin exercising. 

• You can press the STOP button to stop the program at any time. 
Summary will be displayed on the screen.  

• You can press ENTER to display “AVG” & “MAX“ of SPEED/RPM 
during workout.  



22 

 

WARNING:  

• Do not use Target HR program if heart rate is not detected. 

• “NO HR SIGANL” will be displayed if wireless heart rate signal is not detected.  

MAINTENANCE 

• Always place the product in dry, clean and dustless place. 

• Use soft, damp cloth for cleaning. 

• Do not clean electrical components, before cleaning unplug the device. 

• Safety of the device can be maintained only if the device is checked regularly. This includes 
any ropes, pulleys, nuts, bolts, moving parts, bushes, chain etc.  

• Check the device at least once a week.  

• Always replace damaged or worn parts. 

• Use soft, cotton cloth and non-abrasive cleaner. 

• Do not use chemical detergents.   

Daily 

• Make sure there are no obstacles around the bike during workout. 

• Check pedals, pedal straps and screws. 

• After each use wipe down the surface of the bike to remove sweat and moisture.  

• Wipe the display with damp, soft, cotton cloth. Do not let water to get in the console.  

Weekly 

• Clean pedal straps, saddle and seat post and display of the console. 

• Check that pedals are secured, inspect straps for sign of wear. 

• Inspect all bolts and nuts for sign of wear and tighten them. 

Monthly   

• Protect all open metal ends with thin layer of grease as a protection against rusting.  

• Check/ replace console AA batteries.  

• Clean fan of dust.  

• Check the bike for sign of wear or damage, replace these parts as soon as possible. Do not 
use damaged of wear product.  

CORRECT BODY POSTURE 

When training, keep your body upright, or you can learn your hand on your forearms. During pedaling, 
you should not have your legs fully extended. Your knees should be slightly bent when fully pressing 
down the pedal. Keep your head straight with your spine to minimize the pain of the cervical muscles 
and upper back muscles. Always exercise fluently and rhythmically. 

WARM UP EXERCISE 

A successful exercise program consists of a warm-up, aerobic exercise, and a cool-down. Do the 
entire program at least two and preferably three times a week, resting for a day between workouts. 
After several months, you can increase your workouts to four or five times per week. Warming up is an 
important part of your workout and should begin every session. It prepares your body for more 
strenuous exercise by heating up and stretching out your muscles, increasing your circulation and 
pulse rate, and delivering more oxygen to your muscles. At the end of your work out, repeat these 



23 

 

exercises to reduce sore muscle problems. We suggest the following warm-up and cool-down 
exercises: 

 

Inner Thigh Stretch 

Sit with the soles of your feet together with your knees pointing outward. Pull 
your feet as close into your groin as possible. Gently push your knees towards 
the floor. Hold for 15 counts. 

 

 

 

 

Hamstring Stretch 

Sit with your right leg extended. Rest the sole of your left foot against your 
right inner thigh. Stretch toward your toe as far as possible. Hold for 15 
counts. Relax and then repeat with left leg extended. 

 

Head Roll 

Rotate your head to the right for one count, feeling the stretch up the left side of your 
neck. Next, rotate your head back for one count, stretching your chin to the ceiling and 
letting your mouth open. Rotate your head to the left for one count, and finally, drop your 
head to your chest for one count. 

 

 

 

 

Shoulder Lift 

Lift your right shoulder up toward your ear for one count. Then lift your left shoulder up 
for one count as you lower your right shoulder. 

 

 

 

Calf-Achilles Stretch 

Lean against a wall with your left leg in front of the right and your arms forward. Keep 
your right leg straight and the left foot on the floor; then bend the left leg and lean 
forward by moving your hips toward the wall. Hold, then repeat on the other side for 15 
counts. 

 

 

 

Toe Touch 

Slowly bend forward from your waist, letting your back and shoulders relax as you 
stretch   toward your toes. Reach down as far as you can and hold for 15 counts. 

 

Side Stretch 



24 

 

Open your arms to the side and continue lifting them until they are over your head. Reach your right 
arm as far upward toward the ceiling as you can for one count. Feel the stretch up your right side. 
Repeat this action with your left arm. 

 

ENVIRONMENT PROTECTION 

After the product lifespan expired or if the possible repairing is uneconomic, dispose it according to the 
local laws and environmentally friendly in the nearest scrapyard. 

By proper disposal you will protect the environment and natural sources. Moreover, you can help 
protect human health. If you are not sure in correct disposing, ask local authorities to avoid law 
violation or sanctions. 

Don’t put the batteries among house waste but hand them in to the recycling place. 

TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS 

General Conditions of Warranty and Definition of Terms 

All Warranty Conditions stated hereunder determine Warranty Coverage and Warranty Claim 
Procedure. Conditions of Warranty and Warranty Claims are governed by Act No. 89/2012 Coll. Civil 
Code, and Act No. 634/1992 Coll., Consumer Protection, as amended, also in cases that are not 
specified by these Warranty rules. 

The seller is SEVEN SPORT s.r.o. with its registered office in Borivojova Street 35/878, Prague 
13000, Company Registration Number: 26847264, registered in the Trade Register at Regional Court 
in Prague, Section C, Insert No. 116888. 

According to valid legal regulations it depends whether the Buyer is the End Customer or not. 

“The Buyer who is the End Customer” or simply the “End Customer” is the legal entity that does not 
conclude and execute the Contract in order to run or promote his own trade or business activities. 

“The Buyer who is not the End Customer” is a Businessman that buys Goods or uses services for the 
purpose of using the Goods or services for his own business activities. The Buyer conforms to the 
General Purchase Agreement and business conditions. 

These Conditions of Warranty and Warranty Claims are an integral part of every Purchase Agreement 
made between the Seller and the Buyer. All Warranty Conditions are valid and binding, unless 
otherwise specified in the Purchase Agreement, in the Amendment to this Contract or in another 
written agreement. 

Warranty Conditions 

Warranty Period 

The Seller provides the Buyer a 24 months Warranty for Goods Quality, unless otherwise specified in 
the Certificate of Warranty, Invoice, Bill of Delivery or other documents related to the Goods. The legal 
warranty period provided to the Consumer is not affected. 

By the Warranty for Goods Quality, the Seller guarantees that the delivered Goods shall be, for a 
certain period of time, suitable for regular or contracted use, and that the Goods shall maintain its 
regular or contracted features. 

The Warranty does not cover defects resulting from (if applicable): 

• User’s fault, i.e. product damage caused by unqualified repair work, improper assembly, 
insufficient insertion of seat post into frame, insufficient tightening of pedals and cranks 

• Improper maintenance 

• Mechanical damages 

• Regular use (e.g. wearing out of rubber and plastic parts, moving mechanisms, joints etc.) 

• Unavoidable event, natural disaster 



25 

 

• Adjustments made by unqualified person 

• Improper maintenance, improper placement, damages caused by low or high temperature, 
water, inappropriate pressure, shocks, intentional changes in design or construction etc. 

Warranty Claim Procedure 

The Buyer is obliged to check the Goods delivered by the Seller immediately after taking the 
responsibility for the Goods and its damages, i.e. immediately after its delivery. The Buyer must check 
the Goods so that he discovers all the defects that can be discovered by such check.  

When making a Warranty Claim the Buyer is obliged, on request of the Seller, to prove the purchase 
and validity of the claim by the Invoice or Bill of Delivery that includes the product’s serial number, or 
eventually by the documents without the serial number. If the Buyer does not prove the validity of the 
Warranty Claim by these documents, the Seller has the right to reject the Warranty Claim. 

If the Buyer gives notice of a defect that is not covered by the Warranty (e.g. in the case that the 
Warranty Conditions were not fulfilled or in the case of reporting the defect by mistake etc.), the Seller 
is eligible to require a compensation for all the costs arising from the repair. The cost shall be 
calculated according to the valid price list of services and transport costs. 

If the Seller finds out (by testing) that the product is not damaged, the Warranty Claim is not accepted. 
The Seller reserves the right to claim a compensation for costs arising from the false Warranty Claim. 

In case the Buyer makes a claim about the Goods that is legally covered by the Warranty provided by 
the Seller, the Seller shall fix the reported defects by means of repair or by the exchange of the 
damaged part or product for a new one. Based on the agreement of the Buyer, the Seller has the right 
to exchange the defected Goods for a fully compatible Goods of the same or better technical 
characteristics. The Seller is entitled to choose the form of the Warranty Claim Procedures described 
in this paragraph. 

The Seller shall settle the Warranty Claim within 30 days after the delivery of the defective Goods, 
unless a longer period has been agreed upon. The day when the repaired or exchanged Goods is 
handed over to the Buyer is considered to be the day of the Warranty Claim settlement. When the 
Seller is not able to settle the Warranty Claim within the agreed period due to the specific nature of the 
Goods defect, he and the Buyer shall make an agreement about an alternative solution. In case such 
agreement is not made, the Seller is obliged to provide the Buyer with a financial compensation in the 
form of a refund. 

 

SEVEN SPORT s.r.o. 

Registered Office:    Borivojova 35/878, 130 00 Praha 3, Czech Republic  

Headquarters:     Delnicka 957, 749 01 Vitkov, Czech Republic   

Warranty & Service Centre:   Cermenska 486, 749 01 Vitkov, Czech Republic 

CRN:      26847264 

VAT ID:     CZ26847264 

Phone:      +420 556 300 970 

E-mail:      eshop@insportline.cz 

     reklamace@insportline.cz 

     servis@insportline.cz 

Web:      www.insportline.cz 

 

SK 

INSPORTLINE s.r.o. 

Headquarters, Warranty & Service centre:  Elektricna 6471, 911 01 Trencin, Slovakia  

CRN: 36311723 

VAT ID: SK2020177082 



26 

 

Phone:     +421(0)326 526 701 

E-mail:     objednavky@insportline.sk 

     reklamacie@insportline.sk 

     servis@insportline.sk 

Web:     www.insportline.sk  

Date of Sale:      Stamp and Signature of Seller:   

 

 


